Dublin San Ramon 7051 Dublin Boulevard

Services District Dublin, CA 94568-3018
Water, wastewater, recycled water

=

\

March 14, 2019

Mr. Michael Montgomery, Executive Officer
California Water Quality Control Board

San Francisco Bay Region

1515 Clay Street, Suite 1400

Oakland, California 94612

Mr. Robert Brownwood. P.E., District Engineer

California Department of Public Health, San Francisco District
850 Marina Bay Parkway

Building P, 2" Floor

Richmond, Ca. 94804

Subject: 2018 Recycled Water Use Annual Report

Dear Mr. Montgomery and Mr. Brownwood:

main (925) 828-0515
fax (925) 829-1180
www.dsrsd.com

Enclosed please find the 2018 Annual Recycled Water Report for the San Ramon Valley Recycled Water
[...]
directions that will improve regional water supply reliability. One of the alternatives includes
potable reuse. In 2015, the Committee decided to conduct a joint potable reuse feasibility study

for the region. The study began in October 2016 and completed in March 2018. The study shows
there are several options for potable reuse that are feasible and total project costs would be $120
million to $220 million. The next committee meeting is scheduled for April 24, 2019, where agencies
will consider jointly committing funding for a Regional Potable Reuse Master Plan.



VI.

Recycled Water Supply

Current recycled water projections show that recycled water demands may exceed available supply
during peak demand periods. In 2018, DSRSD continued its efforts to pursue with neighboring
agencies to seek supplemental supply sources. The District has supplemented recycled water with
potable water at Division of Drinking Water and Regional Water Board approved points within the
distribution system, although in 2018 potable water was not utilized to supplement recycled water.

Residential Recycled Water Fill Stations

The District closed the residential fill station on December 28, 2016 and it has remained closed due
to large construction projects occurring at the regional wastewater treatment plant.

Commercial Recycled Water Fill Stations & Recycled Water Hydrants

The District’s commercial fill station is located at the water recycling plant and has been operational
since 2007. Installation of recycled water fire hydrants in Dublin and Dougherty Valley began in
2008. The 2014-2015 severe drought and mandatory water restrictions caused a significant increase
in commercial demand for recycled water. Fill station and temporary hydrant users (aka temporary
construction meter users) are required to obtain a recycled water use permit from the District. The
District had 30 permitted commercial fill station users and 29 temporary construction hydrant users.
The commercial fill station program distributed 1.57 MG and commercial construction meters
distributed 8.45 MG of recycled water in 2018. ' %

In 2014, the District upgraded the fill station to a flow rate of
1,000 gallons per minute. Typical loads are between 2,000 to
4,000 gallons. Commercial users are given a personal

identification number so they can access the fill station 24 hours

EQUIPMENT RENTALS

a day, seven days a week.

‘=‘"'CRESC’(E
The District has 21 recycled water hydrants located throughout
central and eastern Dublin and Dougherty Valley. Customers are
directed to use recycled water instead of potable water for acceptable uses listed in Title 22, such as
dust control, soil compaction, street sweeping, surface washing, and landscape irrigation.



VII.

User Compliance Program Review and Results

Compliance Program Background

Ordinance 301 and the District’s Recycled Water
Use Guidelines outline the requirements and
recommendations customers are to follow in
order to achieve compliance with Title 22 and
Order 96-011. After expanding recycled water
distribution into established areas of Central and
Eastern Dublin, the District revised its Recycled
Water Use Guidelines in February 2015 to
address retrofit sites. To view the District’s
current Recycled Water Use Guidelines, go to

http://www.dsrsd.com/do-business-with-us/recycled-water-use/guidelines-and-requirements.

At this time, the District permits the following uses for recycled water:

- Landscape irrigation

- Dust control and construction grading
- Industrial Uses

- Pressure washing for surface cleaning
- Street sweeping

- Toilet and urinal flushing

Recycled Water Supervisor Training

The District conducted a site supervisor training on May 22, 2018. Over 30 people attended the
training session. The training covers recycled water use regulations, cross connection control,
recycled water quality control and recycled water production.

All new recycled water customers receive personalized training to ensure they are aware of all
regulations and requirements.

Recycled Water Customers Compliance Summary

The District currently has 324 permanent recycled water irrigation sites. Additionally, the District
has 59 industrial users using recycled water for soil compaction, dust control, landscape irrigation,
or surface washing. In 2018 (calendar year), the District’s recycled water users consumed over
873.09 million gallons (2,679 AF) of recycled water. Refer to Attachment E, Table 1, to view a
tabular summary of recycled water use by billing period by each user, and Attachment E, Table 2 to
view a summary of recycled water usage by application use type.

All recycled water customers are required to obtain a license/permit from the District in order to
use recycled water. In 2018, seven new sites were authorized to use recycled water for landscape



VIII.

irrigation. To view a list of the new authorized recycled water users, refer to Table 3 in
Attachment E.

Irrigation users are required to inspect their systems and correct any deficiencies. Therefore, the
District requires recycled water customers to submit semi-annual self-monitoring reports. The data
collected in these reports exceeds the Order’s annual self-monitoring requirements. To view the
data, refer to Table 4 in Attachment E.

District staff performs periodic inspections of recycled water use sites to ensure compliance with
Division of Drinking Water reuse criteria and the Order. Table 5 in Attachment E provides a
summary of violations found during site inspections, corrective actions taken, and any change to or
revocation of a user’s Recycled Water Use License. During this reporting period no Recycled Water
Use Licenses or use authorizations were revoked.

Attachments

The following data summarizes the 2018 recycled water irrigation season:
e Description of Recycled Water Treatment Facilities (Attachment A)

¢ Dissolved Oxygen, Coliform, and Conductivity analysis (Attachment B)
¢ Flow and Turbidity Data — MFUV Plant (Attachment C)

¢ Flow and Turbidity Data — SFUV Plant (Attachment D)

e |rrigation Site and Compliance Records for DSRSD (Attachment E)

¢ Irrigation Site and Compliance Records for EBMUD (Attachment F)



Attachment A
Description of Recycled Water Facilities

Ballasted Flocculation

In advance of tertiary treatment by continuous backwash sand filters secondary effluent from the DSRSD
wastewater treatment plant receives pre-treatment via a ballasted flocculation and clarification system.
Constructed in 2018 this system removes turbidity and suspended solids from the secondary effluent
making it easier to filter via sand filtration. This process has two treatment trains each with a treatment
capacity of 11.1 MGD for a total secondary effluent pre-treatment capacity of 22.2 MGD.

Ballasted flocculation pre-treatment process is a compact
clarification system that utilizes micro sand as a ballast for
floc sedimentation. The primary role of the micro sand in
the ballasted flocculation process is to provide a ballast in
the formation of large, stable, high-density floc. The
ballasted floc has considerably higher settling velocities
than conventional floc, allowing significantly higher
clarifier overflow, or rise rates. Overall, these factors
provide a process that is extremely efficient in the

treatment of water. It is stable with changes in secondary

effluent water quality, and relatively easy to operate and optimize.

SF-UV Facility

Sand filtration-ultraviolet disinfection (SF-UV) treatment processes reduce turbidity, remove suspended
solids, and inactivate pathogens. The DSRSD SF-UV tertiary treatment plant has a reliable sustainable
capacity of 12.3 million gallons per day (MGD). Fully treated and chlorinated secondary effluent from
the wastewater treatment plant flows to a diurnal storage basin. A portion of that secondary effluent is
pumped to the SF-UV facilities to produce recycled water. The remaining secondary effluent is pumped
to the Livermore Amador Valley Water Management (LAVWMA) facility and then to East Bay

Dischargers Authority (EBDA) system for discharge into San Francisco Bay through a deep water outfall.
== ———

Access plates hide six sand filters where flocculated water flows upward through 80 inches of continuously backwashed sand.

10



SF-UV treatment processes are as follows:

e Screening — Small material and plastics remaining in the fully treated secondary effluent are
removed by a 2mm band screen.

e Coagulation — Coagulant chemical(s) are added to the tertiary influent and mixed into the flow using
high-energy mechanical mixers; this causes fine particulates in the water to coagulate and begin to
form into small particles.

¢ Flocculation — Coagulated water is gently mixed in two flocculation tanks using low-energy
mechanical mixers to promote agglomeration of small particles into larger particles that can be
easily filtered from the water.

e Filtration — To remove the particles, flocculated water flows gently up and through an 80-inch sand
bed in one of six, up-flow, continuously backwashed, granular sand filters.

e UV Disinfection — Filtered water flows through two parallel UV channels for disinfection and
inactivation of viruses and bacteria. The SF-UV system is a Xylem-Wedeco system, model TAK55 M
10-6(8)/143 x 5i2(3)W. Each channel has five banks of UV bulbs. Each bank has 140 bulbs.

MF-UV Facility

Microfiltration-ultraviolet disinfection (MF-UV) treatment processes reduce turbidity, remove
suspended solids, and inactivate pathogens. This DSRSD MF-UV tertiary treatment plant is designed for a
treatment capacity of 2.5 million gallons per day (MGD). MF-UV treatment processes filter all particles
larger than 0.2 microns from the secondary effluent. A portion of unchlorinated secondary effluent is
conveyed from just upstream of the wastewater plant’s chlorine contact tank by MF transfer pumps to
the microfiltration influent pump wet well. The remaining final secondary effluent is pumped to the
Livermore Amador Valley Water Management (LAVWMA) and East Bay Dischargers Authority (EBDA)
systems for discharge into San Francisco Bay through a deep water outfall.

Five microfiltration units remove all particles greater than 0.2 microns.

11



MF-UV treatment processes are as follows:

Screening — A 500-micron screen removes small materials and plastics from the final secondary
effluent.

Filtration — The micro filters remove all particles greater than 0.2 microns. The system consists of
five filtration units with an instantaneous capacity of 0.75 MGD and a net capacity of 0.50 MGD.
Each membrane cartridge contains 18,000 hollow fibers membranes called lumens (0.5 mm
diameter with a nominal pore size of 0.2 micrometers). Water passes from outside the membranes
through the pores and into the lumens and exits as filtrate. The system feed pressure is typically
between 25 and 35 psi.

UV Disinfection — Filtered water flows through a UV channel for disinfection and inactivation of
viruses and bacteria. The MF-UV system consists of ten Ondeo Degrement 40VLS UV modules. Each
module has five rows of eight lamps, for a total of 40 lamps per module.

The MF-UV plant is operated when the demand for recycled water is less than 2.2 MGD. If the demand is

greater than 2.2 MGD, the high capacity SF-UV plant is turned on. After treatment at either facility, the

filtered and disinfected water is conveyed off site to customers through the DERWA recycled water
distribution system.



Attachment B
Monthly Dissolved Oxygen, Coliform, and Conductivity Summary

13



Attachment B, 1 of 12

DUBLIN SAN RAMON SERVICES DISTRICT

Recycled Water System

Laboratory Results

Sample MF/UV SF/UV PS1
Date Diss. O, [Total coliform| Conductivity| Diss. O, |Total coliform| Conductivity| Diss. O, |Total Coliform| Conductivity
Jan.18 MPN us/cm mg/L MPN us/cm mg/L MPN us/cm

1 4.14 <2 1368
2 3.85 <2 1390
3 3.25 <2 1511
4 5.12 <2 1363
5 2.59 <2 1378
6 6.20 <2 1400
7 6.36 <2 1449
8

9

10

11

12 6.59 <2 1415
13 4.76 <2 1373
14

15

16

17

18 3.92 <2 1521
19 7.32 2 1475
20 3.07 <2 1499
21 7.97 <2 1494
22

23

24

25

26

27

28

29

30

31 7.00 <2 1613

14



Attachment B, 2 of 12

DUBLIN SAN RAMON SERVICES DISTRICT

Recycled Water System

Laboratory Results

Sample MF/UV SF/UV PS1
Date Diss. O, [Total coliform| Conductivity| Diss. O, |Total coliform| Conductivity| Diss. O, |Total Coliform| Conductivity
Feb.18 mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm

1 7.12 <2 1503
2 7.20 <2 1477
3

4

5 7.01 <2 1590
6 6.84 <2 1486
7 7.02 <2 1611
8 5.64 <2 1604
9 6.65 <2 1526
10 6.58 <2 1568
11 8.12 2 1548
12 5.85 <2 1516
13 5.31 <2 1593
14 7.07 13 1525
15 5.46 <2 1518
16 4.84 <2 1492
17 4.85 <2 1571
18 4.32 <2 1509
19 4.77 <2 1444
20 4.09 4 1410
21 4.61 <2 1409
22 5.45 4 1505
23 5.86 <2 1471
24 5.51 2 1472
25 5.46 4 1488
26 5.5 2 1546
27 5.78 2 1500
28 5.26 8 1501

15




Attachment B, 3 of 12

DUBLIN SAN RAMON SERVICES DISTRICT

Recycled Water System

Laboratory Results

Sample MF/UV SF/UV PS1
Date Diss. O, [Total coliform| Conductivity| Diss. O, | Total coliform|Conductivity| Diss. O, |Total Coliform| Conductivity
Mar.18 mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm

1 5.28 <2 1549
2 5.51 <2 1339
3 4.48 <2 1261
4 3.72 <2 1272
5 2.99 4 1443
6 3.06 80 1349
7

8

9 4.42 <2 1402
10 3.78 <2 1567
11 3.52 <2 1407
12 2.43 <2 1379
13

14

15

16

17 3.99 <2 1537
18 3.99 <2 1537
19 2.92 <2 1461
20 3.93 <2 1491
21 4.21 <2 1435
22 4.09 <2 1348
23

24

25

26 5.09 <2 1567
27 5.30 <2 1485
28 5.70 <2 1460
29 4.58 2 1467
30 4.91 <2 1457
31 4.97 <2 1452

16




Attachment B, 4 of 12

DUBLIN SAN RAMON SERVICES DISTRICT

Recycled Water System

Laboratory Results

Sample MF/UV SF/UV PS1
Date Diss. O, [Total coliform| Conductivity| Diss. O, |Total coliform| Conductivity| Diss. O, |Total Coliform| Conductivity
Apr.18 mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm

1 4.01 <2 1457

2 4.53 <2 1476

3 5.03 <2 1494

4 3.26 <2 1537

5 3.00 <2 1503

6 3.92 <2 1442

7 4.06 <2 1317

8 3.44 <2 1271

9 2.81 <2 1438

10 3.78 <2 1523

11 2.81 <2 1469

12 2.97 <2 1482

13 2.97 <2 1349

14 2.38 2 1370

15 2.09 <2 1427

16 2.31 <2 1577

17 2.49 <2 1545

18 6.16 <2 1353

19 2.36 <2 1338

20 3.19 <2 1327

21 3.42 <2 1318

22 5.25 <2 1279

23 3.32 <2 1260

24 5.61 <2 1316

25 6.04 <2 1237 7.43 <2 1402

26 7.40 <2 1323

27 8.08 <2 1413
28 8.31 <2 1346
29 7.66 <2 1328 7.07 <2 1409

30 6.99 <2 1355 7.58 <2 1452

17




Attachment B, 5 of 12

DUBLIN SAN RAMON SERVICES DISTRICT

Recycled Water System

Laboratory Results

Sample MF/UV SF/UV PS1
Date Diss. O, [Total coliform| Conductivity| Diss. O, |Total coliform| Conductivity| Diss. O, |Total Coliform| Conductivity

May.18 mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm
1 7.69 <2 1399 6.93 <2 1482
2 5.92 <2 1424 6.75 <2 1493
3 7.36 <2 1364
4 6.79 <2 1444
5 6.71 <2 1396
6 7.30 <2 1370
7 7.35 <2 1292
8 5.31 <2 1284
9 6.94 <2 1275 7.62 <2 1309
10 8.27 <2 1345
11 7.94 <2 1384
12 7.87 2 1427
13 7.17 <2 1399
14 7.25 <2 1347
15 7.46 <2 1372
16 7.01 <2 1378
17 7.98 <2 1392
18 7.79 <2 1381
19 7.34 <2 1428
20 7.60 <2 1347
21 7.71 <2 1289
22 6.93 <2 1332
23 7.33 <2 1310
24 6.26 <2 1348
25 7.30 <2 1313
26 7.67 <2 1359
27 7.45 <2 1341
28 7.67 <2 1263
29 7.30 <2 1294
30 6.83 <2 1326
31 7.11 <2 1304

18




Attachment B, 6 of 12

DUBLIN SAN RAMON SERVICES DISTRICT

Recycled Water System

Laboratory Results

Sample MF/UV SF/UV PS1
Date Diss. O, [Total coliform| Conductivity| Diss. O, |Total coliform|Conductivity| Diss. O, | Total coliform| Conductivity
Jun.18 mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm
1 7.21 <2 1524
2 7.04 <2 1504
3 6.88 <2 1411
4 6.15 <2 1395
5 7.22 <2 1457
6 7.33 <2 1412
7 6.69 <2 1427
8 7.05 <2 1368
9 7.04 <2 1419
10 7.21 <2 1419
11 7.14 <2 1371
12 7.07 <2 1363
13 6.95 <2 1368
14 6.92 <2 1419
15 6.97 <2 1426
16 7.31 <2 1458
17 7.12 <2 1415
18 7.16 <2 1397
19 7.00 <2 1406
20 7.14 <2 1379
21 7.15 <2 1421
22 6.75 <2 1397
23 6.58 <2 1471
24 7.01 <2 1454
25 6.99 <2 1432
26 7.08 <2 1420
27 6.67 <2 1404
28 7.05 <2 1386
29 6.80 <2 1369
30 6.86 <2 1433

19




Attachment B, 7 of 12

DUBLIN SAN RAMON SERVICES DISTRICT